
��������� [4658] – 158

T. E. (Computer) (Semester – II) Examination, 2014
SYSTEMS PROGRAMMING AND OPERATING SYSTEMS

(2008 Course)

Time : 3 Hours Max. Marks : 100

Instructions : 1) Answer any three questions from each Section.

2) Answers to the two Sections should be written in separate books.

3) Neat diagrams must be drawn wherever necessary.

4) Black figures to the right indicate full marks.

5) Assume suitable data, if necessary.

SECTION – I

1. a) What are the tasks of analysis and synthesis phase of language translator ? 6

b) What are the features of assembly language ? 4

c) Differentiate between literal and immediate operand. 6

OR

2. a) Define Macro. What are the advantages of macro facility ? How they are different from
[...]
and full load efficiency and power factor 0.94 and 0.86 respectively. 8

B) Write short notes on : 8
a) MMF calculations for air gap of 3 phase Induction motor
b) Effect of saturation on calculation of mmf of 3 phase Induction motor
c) Performance calculations of 3 ph. IM from circle diagram.

——————
B/II/14/

�������� -3- [4658] – 68



Seat
No.

P.T.O.

������� [4658] – 7

T.E. (Civil) (Semester – II) Examination, 2014
FOUNDATION ENGINEERING

(2008 Course)

Time : 3 Hours Max. Marks : 100

Instructions : 1) Answer three questions from Section I and three questions from

Section II.

2) Answers to the two Sections should be written in separate books.

3) Neat diagrams must be drawn wherever necessary.

4) Black figures to the right indicate full marks.

5) Your answers will be valued as a whole.

6) Use of logarithmic tables, slide rule, Mollier charts, electronic pocket

calculator and steam tables is allowed.

7) Assume suitable data, if necessary.

SECTION – I

1. a) i) What are the factors that influence the depth and number of exploratory holes.

ii) What is significant depth ? (4+2)

b) Write a detailed note on standard penetration test. 5

c) The inner diameters of sampling tube and that of cutting edge arc 70 mm and 68 mm

respectively. Their outer diameters arc 72 mm and 74 mm respectively. Determine inside

clearance, outside clearance and area ratio of the sampler. 6

OR

2. a) i) Differentiate between DCPT and SCPT.

ii) What are the factors that effect the sample disturbance ? (3+3)

b) Explain ‘Electrical Resistivity Method’ for subsurface exploration. 5

c) Write a note on ‘Pressure Meter Test’. 6



[4658] – 7 -2- �������

3. a) Explain the effect of submergence of bearing capacity for different positions of ground

water table. 6

b) Explain Skempton’s analysis of determination of bearing capacity of clayey soil. 6

c) Compute the safe bearing capacity of a continuous footing 1.8 m wide, and located at a

depth of 1.2 m below ground level in a soil with unit weight r = 20 kN/m3, C = 20 kN/m3,

and φ  =  20°. Assume a factor of safety of 2.5 Terzaghi’s bearing capacity factors are

Nc = 17.7, Nq = 7.4 and Nr = 5.0. 6

OR

4. a) Explain presumptive bearing capacity and floating foundation. (3+3)

b) Write a note on ‘plate load test’. 6

c) A foundation 2.0 m square is installed 1.2 m below the surface of a uniform Sandy grovel

having a density of 19.2 kN/m3, above the water table and a submerged density of 10.1 kN/m3.

The strength parameters with respect to effective stress are C′  = 0 and φ′  = 30°.

Find the gross ultimate bearing capacity for the following conditions.

i) Water table is well below the base of the foundation.

ii) Water table rises to the level of base of the foundation; and

iii) The water table rises to ground level. 6

5. a) Differentiate between ‘total settlement and ‘differential settlement’. What are the harmful

effects of differential settlement on structures ? 4

b) Explain any one method of determining pre consolidation pressure. 5

c) In a consolidation test void ratio decreased from 0.70 to 0.65 when the load was changed

from 50 kN/m2 to 100 kN/m2.  Compute compression index and coefficient of volume

change. 6

OR

6. a) Define the following :

i) Compression index

ii) Coefficient of volume compressibility

iii) Coefficient of compressibility

iv) Coefficent of consolidation. 4

b) What is ‘contact pressure’  ? How does it depend on the type of structure and type of soil ? 5

c) For a clayey soil what will be the settlement for rigid rectangular footing 2 m × 3 m if elastic

parameters Es = 8000 kN/m2, μ  = 0.35 Is = 0.785 and under a load of 600 kN ? How will

the settlement be affected if footing is flexible ? (Assume Is = 1.2 for flexible). 6



SECTION – II

7. a) Write the effect of negative skin friction on pile foundation and the measures to reduce it. 6

b) Explain with sketches the following types of Caisson foundations. 6

i) Open type ii) Box type

c) A group of 16 piles of 50 cm diameter is arranged with a centre to centre spacing of 1.0 m.
The piles are 9 m long and are embedded in soft clay with cohesion 30 kN/m2. Bearing
resistance may be neglected for the piles – Adhesion factor is 0.6. Determine the Ultimate

load capacity of the pile group. 6

OR

8. a) Determine the efficiency of pile group of 4 piles in 2 rows using Converse Labarre formula
and using Feld’s rule having arc tan value of 18.3. 6

b) Explain with figures the following difficulties and their rectification 6

i) Tilt ii) Hanging up

c) Explain the adverse effects of pile driving. 6

9. a ) Discuss any 3 types of cofferdams with its importance. 6

b) Draw a neat sketch of double under-reamed pile and explain how would you decide its
load bearing capacity. 6

c) Explain the preloading technique with a neat sketch. 4

OR

10. a) Derive an expression for depth of embedment of cantilever pile by making simplified
assumptions. 6

b) Explain the construction procedure for under-reamed piles with sketches. 6

c) Explain differential free swell index test. 4

11. a) Enumerate the factors influencing ground motion. 6

b) What is reinforced earth wall ? Draw a neat sketch of reinforced earth wall. 6

c) Give the various types of geosynthetics used for ground improvement. 4

OR

12. a) Explain with sketches component of nailed soil wall and its construction. 6

b) Give the use of geosynthetics as a separator and reinforcement. 6

c) Explain phenomenon of liquefaction for sandy soils. 4

——————

B/II/14/

������� -3- [4658] – 7



������� [4658] – 8

T.E. (Civil) (Semester – II) Examination, 2014
ENVIRONMENTAL ENGINEERING – I

(2008 Course)

Time : 3 Hours Max. Marks : 100

Instructions : 1) Solve Q. 1 or Q. 2, Q. 3 or Q. 4, Q. 5 or Q. 6 from Section – I and
Q. 7 or Q. 8, Q. 9 or Q. 10, Q. 11 or Q. 12 from Section – II.

2) Answers to the two Sections should be written in separate books.
3) Neat diagrams must be drawn wherever necessary.
4) Figures to the right indicate full marks.
5) Use of logarithmic tables, slide rule, Mollier charts, electronics pocket

calculator and steam tables is allowed.
6) Assume suitable data, if necessary.

SECTION – I

1. a) What is demand of water ? What are various demands of a growing town ? Mention
these demands per capita basis. 3

b) How is the quality of water decided ? State the important tests that are carried out in the
laboratory under each category. 3

c) Forecast the future population of a town for the year 2021 by the incremental increase
method with the help of following census data : 12

Year 1931 1941 1951 1961 1971 1981 1991

Population 24000 28500 34800 71900 46700 51500 56500

OR

2. a) What are different types of pipes available for use in water supply system ? Discuss
merits and limitations of each. 8

b) Give the standards as per IS 10500 for the following for drinking water. Also state the ill
effects if they are in excess. 6
i) Hardness
ii) Chlorides

iii) Nitrates
iv) Fluorides

v) MPN
vi) Turbidity

c) Explain what do you mean by design period and discuss the factors affecting design
period. 4

Seat
No.

P.T.O.



[4658] – 8 -2- �������

3. a) What is turbidity ? Why do colloidal impurity requires chemical assistance for settlement ?
Explain how alum reacts with water by giving chemical equation. 3

b) Why is the aeration used in water treatment plants ? Is it more commonly used with
ground water or surface water ? Why ? 3

c) A water treatment plant treats 250 m3/hr of water. Workout the following with respect to
flocculator. 10
i) Dimensions of flocculator unit.
ii) Power input by paddles to water.
iii) Size and number of paddles.
Assume water temp. = 25°C and absolute viscosity = 0.89 × 10–3 N-S/mt2.

Detention time = 30 minutes.
Given that velocity of water in inlet pipe = 1.2 mt/sec Drag coefficient CD = 1.8, G = 40 sec–1.

Velocity at tip of paddle = 0.5 mt/sec.
OR

4. a) A water supply scheme is to be designed for a town. Considering perennial river as a
source, sketch a complete water supply scheme, showing all the units in plan. State the
function of each unit. 6

b) Discuss the various techniques of removing taste and odour from water. 4
c) Explain the laboratory method for Jar test with its importance. 6

5. a) Describe with the help of a neat sketch, the component parts of a rapid sand gravity filter.
Explain its working, including the method of washing. 10

b) Calculate the amount of bleaching powder required in kg/day, for 10 MLD of water. The
filtered water exerts a chlorine demand of 0.6 mg/l to leave residual chlorine of 0.2 mg/l.
Chlorine available from bleaching powder is 40%. 6

OR

6. a) What do you mean by disinfection ? Discuss the factors affecting efficiency of disinfection.
Enlist at least four disinfectants used in water treatment plant and discuss Breakpoint
Chlorination in detail. 6

b) The population of a city is 50,000 and per capita consumption is 135 litres/day. Calculate
the following with respect to rapid sand filter for the above data : 10
i) Total are of filters
ii) Number and dimensions of each filter
iii) Depth of sand bed.

Assume break through index as 4×10– 4.

SECTION – II

7. a) Why defluoridation is necessary ? Explain any three methods of defluoridation. 4

b) Explain method of treatment of water for swimming pool. 4

c) Write short note on :
1) Reverse osmosis.
2) Ion exchange method for water softening. 8

OR



������� -3- [4658] – 8

8. a) Explain the process of demineralization. 4
b) Explain the adsorption process for odour and colour removal. 4

c) Write short note on :
1) Water softening by Lime-soda process.
2) Electrodialysis. 8

9. a) Write short note on : Water Leakage Detection Techniques in distribution network. 4
b) The designed demand of a community is 6 MLD; water is pumped into an elevated

reservoir from 6 am to 11 pm. The supply to the community is from 6 am to 10 am and
6 pm to 10 pm at a uniform rate. Design the balancing capacity of the reservoir. 8

c) Explain the design steps for roof rain water harvesting system. 6
OR

10. a) Write short note on : Pressure in the distribution system. 4
b) A clear water tank is receiving water from the treatment plant at a rate of 300 m3/hr for 24

hours. The high lift pumps are lifting water from the same tank at the following rates :
4 to 14 hrs @ 270 m3/hr and 15 to 24 hrs @ 500 m3/hr.

Determine the capacity required for the clear water tank. 8

c) Explain any three methods of rain water harvesting system. 6

11. a) Explain following terms :
1) Environmental lapse rate
2) Adiabatic lapse rate
3) Unstable atmosphere
4) Stable atmosphere. 4

b) Draw neat sketches and explain plume behaviour under the different atmospheric
condition. 6

c) Explain in brief method of calculating resultant noise level when there are number of
source of noise exist. 6

OR

12. a) What is inversion ? Explain the subsidence inversion. 4
b) Enlist the various equipment used for controlling air pollution in industries. Explain working

principle of fabric filter. 6
c) Write a short note on : Noise Rating System. 6

——————

B/II/14/



�������� [4658] – 87

T.E. (E & TC) (Semester – II) Examination, 2014
SYSTEM PROGRAMMING AND OPERATING SYSTEM

(2008 Course)

Time : 3 Hours Max. Marks : 100

 Instructions : 1) Answers to the two Sections should be written in separate answer
books.

2) Neat diagrams must be drawn wherever necessary.
3) Assume suitable data, if necessary.

SECTION – I

1. A) What do you understand by Grammar ? Explain the use of terminal and non-terminal in
representing grammar. 4

B) Explain any one data structure used for language processing. 4

C) Explain LEX and YACC. 8

OR

2. A) Define following terms and explain where it is used with examples. 8
i) DFA ii) Regular Expression

iii) Forward Reference iv) Back Tracking.

B) Explain different phases of language processing. 10

3. A) What is compiler ? Describe the different phases of compiler in detail. 8

B) Define macro and explain macro expansion with suitable example of nested macro. 10

OR

4. A) Differentiate : Expansion time loops and Execution time loops. 4

B) Explain Positional Parameters, Keyword Parameters and Default Specification of
Parameters. 4

C) Explain Data structures of macro preprocessor. 8

5. A) Why program relocation is required and how is it performed ? 6

B) Explain the function of compiler and go scheme. What are the advantages and
disadvantages of the scheme ? 10

OR

6. A) Explain the design of a direct linking loader. Also explain all required data structures. 8

B) List down the components of a programming environment. Explain any two components
in detail. 8

Seat
No.

P.T.O.



[4658] – 87 -2- ��������

SECTION – II

7. A) Explain IPC. Explain different IPC problems. 10

B) Write short notes on the following : 8

i) Process Control Block

ii) Critical Section

OR

8. A) Explain deadlock and explain different methods to avoid deadlock. 9

B) Draw and explain process state transitions. 5

C) Explain preemptive and non preemptive concept with example. 4

9. A) Explain the concept of segmentation. 8

B) How virtual memory system is utilized in memory management ? Explain in detail. 8

OR

10. A) Explain the need for paging. 4

B) Explain the performance of demand paging. 8

C) Explain advantages and disadvantages of segmentation. 4

11. A) Explain the following :

A) File directories

B) Disk ARM scheduling algorithm. 8

B) Draw and briefly explain the file structure. 8

OR

12. Write short note on : 16

1) Clock software

2) Graphical user interface

3) File system and implementation with an example.

——————
B/II/14/



�������� [4658] – 96

T.E. (Instrumentation and Control) (Semester – II) Examination, 2014
DIGITAL SIGNAL PROCESSING FUNDAMENTALS

(2008 Course)

Time : 3 Hours Max. Marks : 100

 Instructions : 1) Answers to the two Sections should be written in separate books.
2) Neat diagrams must be drawn wherever necessary.
3) Black figures to the right indicate full marks.
4) Use of logarithmic tables ,slide rule, Mollier charts, electronic pocket

calculator and steam tables is allowed.

SECTION – I

1. a) Define the following with examples : 8
i) Causal and non-causal systems
ii) Static and dynamic systems
iii) Linear and non-linear systems
iv) Time-variant and time-invariant systems.

b) Find the fundamentals period and state whether the following signals are periodic or
non-periodic. 8

i)
n3j

1 e]n[x π=

ii) ⎟⎠
⎞⎜⎝

⎛ π+⎟⎠
⎞⎜⎝

⎛ π=
5
n2cos

7
n2cos]n[x2

OR

2. a) Determine the output of an linear time invariant (LTI) if the input to the system is
x[n] = {3, 2, 1, 1} and its impulse response is h[n] = {1, 2, 1, 1}. 8

b) Explain the meaning of linear convolution. Also state the properties of linear convolution. 8

3. a) Determine the system function H(z) and its impulse response of the following causal
discrete time LTI system :

3 1y[n] y[n 1] y[n 2] x [n]
4 8

= − + − −

where x[n] = input of the system, and

           y[n] = output of the system. 8
b) Realize the following difference equation using Direct form I and Direct form II structure

]2n[x]1n[x]n[x]2n[y
2
1]1n[y]n[y −+−−+−−−= 8

OR

Seat
No.

P.T.O.



[4658] – 96 -2- ��������

4. a) Draw the
i) Direct form I and
ii) Direct form II structures for the following filter function :

1 7 1y[n] y [n 1] y [n 2] 0.6x[n] x [n 2]
10 10 5
−= − + − + − − 8

b) Plot the magnitude and phase response of the system described by

]1n[x]n[x]1n[y5.0]n[y −−=−+ 8

5. a) Determine the circular convolution of x[n] = {1, 2, 3, 4} and y[n] = {4, 3, 2, 1}. 8

b) Explain any four properties of Discrete Fourier Transform (DFT). 8
OR

6. a) State and prove any two properties of Discrete Fourier Transform (DFT). 8

b) Determine 8-point DFT of the following sequence x[n] = 
⎭⎬
⎫

⎩⎨
⎧

2
1,

2
1,

2
1,

2
1 . 8

SECTION – II

7. a) Describe the 8-point DIT FFT algorithm. 8
b) Determine 8-point DFT of x(n) = {1, 1, 1, 1} using DIT FFT algorithm. 8

OR

8. a) Explain the 8-point DIF FFT algorithm. 8

b) Determine the 8-point DFT of signal x(n) = )n2(cos1 π+  using DIF FFT algorithm. 8